Is Your Product Registered?
Contact your Dealer to verify.

Warranties are based on Registrations and reduced to 1 year without
Registration.




A - k. ~
a4 4 - k.
Y 4 4 \ 3
Wil : .
H
¥, Fa W : ISR RAA
4
&

Models
BCL2250-BCL2250C

Date: 4/8/98 A Part Number: 845232



BCL2250C MAIN BODY

Page 2




[

BGL2250C MAIN BODY

Ref; Part

No.| No. [Description Q'ty|Notes
1 218868 [Clutch Case Ass'y. 1 JINCL. 2-6
2 218869 |[Clutch Case 1
3 012842 ([Bearing 1 |#620122
4 140273 |Snap Ring 1 |S12
5 016732 {C-Shaped Snap Ring 3 1 |H32
[3] 218492 |{Clutch Drum 1
7 092561 [Boit 1 {MaX25
B | 218748 |Outer Assy E]
g 215985 |lnner Shaft 1
10 215995 |Grip 1
11 | 222902 |[Throttle Trigger 7
12 | 213444 (Throttie Cable 1 [340L
13 213548 |Plastic Tube 1 [#10X200L
14 222937 iLoop Handle Ass'y. 1 {INCL.18-19
15 [ 222938 |Loop Handle 1 |INCL. 17
16 081028 [Nut 4 M5
17 216004 [Packing 1
18 | 222142 [Screw 4 [M5X28
19 | 222895 |Label 1 [BCL2250C
20 221501 |Decal 1 [|CAUTION
21 | 817002 |[Bolt 4 |M5X20

Page 3




STRING CUTTER
ASSY.
INCL. 30~32

BCL2250 MAIN BODY

Page 4



s

e

BCL2250 MAIN BODY

Ref| Part
No Neo. |Description Q'ty|Notes

1 221473 |[Clutch Case Assly, 1 |INCL. 24
2 221474 |Cluich Case 1

3 016405 |Bearing 1 #62002Z
4 013825 {Snap Ring 1 [H30

5 096042 [Balt 1 |M5X30

6 054677 [Cluteh Drum 1

7 817002 [Bolt 4 |MBX20

8 221524 |Driveshaft Ass'y. 1

] 219435 |Driveshaft Tube 1

10 | 221501 |Decal 1 |CAUTION
111 221502 |Decal 1 |CAUTION
12 | 222883 |Decal 1 |BCL2250
13 | 215532 |Shaft Grip 1

14 | 221465 |Throttle Tirgger i

15 [ 214083 |Outer Guide 1

16 | 213444 |Throttle Cable 1 |340L

17 | 213548 |Plastic Tube 1 #10X200L
18 | 054691 jHanging Bracket Assy 1 |INCL. 19
19 | 089733 |[Bolt i IM5X15
20 [ 214224 [Handle Assy 1 {INCL. 21-24
21 214982 [Handle Assy 1
22 | 213171 |Packing 1

23| 092087 [Screw 1 JM5X28
24 1 081027 [NutM5 4 (M5
25 | 222891 |Safety Cover Ass'y. 1 JINCL. 26-33
26 | 222880 [Safety Cover 1
27 | 222899 |Plate 1
28 | 092579 |Boit 4 M5X12
29 | 222898 |String Cutier Ass'y. 1 JINCL. 30-32
30 | 222800 |[String Cutter 1

31| 092548 (Bolt 2 |[M5X15

32 | 081027 [NutMs 2 M5

33| 220895 [Decal 1

Page 5




BCL2250C LOWER END

1 3
BEARING HEAD
ASSY.
INCL. 2~8
5

10

11

GUARD ASSY.
INCL. 12~18




BCL2250C LOWER END

Ref| Part
No.| No. |Description Q'tyiNotes
1 219216 |Bearing Head Assy 1 }INCL. 2-8
2 215987 |Case, Bearing 1
3 219217 |Attaching Shaft 1
4 215889 |Beanng - 1 |#608DD
5 219218 Metal 1
[ 215991 [Washer 1
7 015845 [Spring Washer 1 |M8
8 215932 |[Dust Cup 1
9 092550 (Bolt 1 |MBX25-7T
10 | 089736 [Bolt 1 IMBX10D
11 220246 |Guard Ass'y. 1 [INCL.12-18
12 215999 |Safety Cover 1
13 | 216000 [String Cutter 1
14 | 096043 |Boit 2 [M5X16
15 012501 |Spring Washer 2 M5
16 | 081027 |Nut 2 |M5
17 | 089559 |Bolt 1 IM6X40
18 081030 {Nut 1 M8

Page 7




BCGL2250 GEARCASE

Page 8



!,.——ﬁ\
i
|

."/—._‘- v

BGL2250 GEARCASE

Ref| Part
No.| No. |Description Q'ty|Notes
1 222887 [Gearcase Ass'y. 1 {INCL. 213
2 222888 |(Gearcase 1
3 089884 (Bolt 1 |M8X10
4 219205 (Bearing 1 [#626
5 222121 |Gear 1
6 219430 |Blade Shaft 1
7 212999 |Bearing 1 [#6001 2RK
8 055185 |Snap Ring 1 |H28
9 222122 |Pinion Gear 1 [MEX25-7T
10 | 217042 |Bearing 1 |#609Z
11 140269 [Snap Ring 1 |WR9
12 | 140270 {Snap Ring 1 [H24
13 092561 |[Bolt 1 |MbHX25
14 | 089737 |[Bolt 2 |M5X12
15 | 222890 (Boss Adapter 1

Page 9




BCL2230 & BCL2290C ENGINE

Page 10




BCL2250 & BCL2250C ENGINE

Ref| Part ) Ref|  Part

No.| No. iDescription Q'ty Notes No.| No. |Description Q'ty [Notes
1 264981 [Cylinder 1 51 2610673 |Tube 1 6X6.8X80
2 263770 |Gasket 1 52 | 261076 |Woodruff Key 1 [3x10
3 261250 (Bolt 7 |M5X20 53 | 261077 |[Nut 1 M6
4 265802 (Insulator 1 54 | 261078 |Spacer 2
5] 265794 |Air Duct 1 55 261256 |Bolt 2 M4X25
[ 261171 |Gasket 2 56 | 261200 |[Spark Plug 1 BPMBY(NGK)
7 265924 |[Cap Screw 1 M5X25 57 261772 |Lead 2
8 265925 |[Cap Screw 1 M5X25 58 | 261202 |Grommet 1
9 012487 |Washer 1 [M5 59 { 264588 |Clamp 1
10 | 089901 [Washer 1 [M5 60 { 263807 {Recoil Starter Assy 1 INCL. 61-71
11 265104  |Muffler Assly. 1 INCL. 12-17 61 263808 |Recoil Assy 1 INCL. 62-67
12 | 264832 |Muffler Comp. 1 62 | 115096 {Rope/Grip Assy 1 |INCL. 63,64
13 | 264864 [Plate 1 63 | 261725 {Starter Grip 1
14 | 264835 |Screen 1 64 | 261627 [Starter Rope 1
15 | 264837 |Gasket 1 65 | 261622 |[Spiral Spring 1
16 | 264836 (Tail 1 66 | 261621 |Reel 1
17 265107 |Bolt 4 M4X10 67 262922 {Screw 1
18 | . 263777 |Gasket 1 68 | 263471 l_Starter Pawl Assy 1 INCL. 63-71
19 i 264829 [Mufiler Cover 1 69 | 263473 [Pawl 1
20 | 264807 |Cap Screw 1 [MBX16 70 | 263474 |Retumn Spring 1
21 263779 |Cylinder Cover 1 : 71 263472 |Starter 1
22 265742 |[Knob 1 72 | 265460 |Plate 1
23 | 264312 |Crankcase 1 73 | 265726 |Screw 2 |M4X18
24 261181 |Bearing 2  j#6000C3 74 | 264634 |Stay 1
25 262712 |Oii Seal 1 TC10267 75| 261878 [Nut 1
26 | 262713 |Oil Seal 1 [TC10207 76 | 265409 |Adapter 1
27 | 054676 |Snap Ring 1 H26 77 | 264556 {Engine Stand 1
28 | 261612 |Bolt 3 [M5X30 78 | 265724 |Bolt 1 [M4X25
29 | 264719 ({Piston 1 79 | 267313 |Decal 1
30 | 264881 |Piston Ring 2
31| 261036 |Piston Pin 1 )
32 | 263957 |[Needle Bearing 1
33 ] 261576 |[Circlip 2
34 263719 |Crankshaft/Rod Assy 1
35 264025 |Clutch Assy 1 INCL. 36,37
36 | 264026 |Clulch Shoe 2
37 | 264028 |Spring Cluich 1
38 | 264505 [Clutch Bolt 2
39 261189 |Washer 2 6X16.5X11.2
40 | 261777 |Wave Washer 2
41 263799 ([Fan Cover 1
42 | 2639768 [Magneto Assy 1 INCL. 43-51
43 | 263570 |[Rotor/Fan 1
44 | 263978 |lgnition Coil Assy 1 INCL. 45-51
45 | 263977 |[Coil 1
46 | 261744 |Spark Plug Wire 1 INCL. 48-50
47 261071 |Ignition Cable 1
48 261074 |Plug Cap 1
49 | 261075 |Connector 1
50 | 261072 |Cap 1

Page 11




BCL2250 & BCL2250C CARBURETOR & FUEL TANK

Page 12



BCL2250 & BGL2250C CARBURETOR & FUEL TANK

Ref| Part
No.[ No. |Description Q'ty|Notes
1 266155 |[Carburetor Ass'y. 1 [INCL. 2-15
2 261871 |O-Ring 1
3 262728 {Main Jet 1 1#37
4 262995 |Gasket 1
5 262994 |Diaphragm Fuel Pump 1
6 264155 |Pump Body 1
7 262993 |Gasket 1
[] 261873 |Diaphragm Assy 1
9 262991 [Purge Body 1
10 | 261874 |Primer 1
11 | 262992 [Cover Plate 1
12 262996 |Screw 4
13 | 261876 |E-Ring 1
14 | 261658 {Swivel 1
15 264682 jScrew 2
16 | 261864 (Gasket 1
17 | 264691 {O-Ring 1
18 | 266420 [Cleaner Ass'y. 1 [iNCL. 19-21
19 | 266433 |Housing 1
20 | 264895 |[Filter 1
21 264709 [Cover 1
22 | 264016 [Cap Screw 2 IM5X60
23 | 264788 |Fuel Tank Assy 1 [INCL. 24-34
24 264317 |Fuel Tank 1
25 | 264784 |Fuel Tank Gap Assy T [INCL. 26
26 | 261105 |Packing 1
27 | 261686 |Breather Assy 1
28 | 265952 |Fuel Pipe Pick-Up Ass'y. 1 |INCL.29-34
29 | 265867 |Fuel Pipe Ass'y. 1 JINCL. 30-32
30 | 264653 [Filter Ass'y. 1
31| 261117 |Clp 1
32| 264318 |Pad 2
33 | 263824 |Pad 1
34 | 261117 |[Ciip 1

Page 13



ACGESSORIES

Ref; Part

No.| No. [Description Q'ty|Notes
1 210418 {Box Wrench/Driver 1 [13X19X(+)
2 022865 |Offsei End Wrench 1 [8X10
3 210181 |Pin {Tool Stop) 1 [3.5X170L
4 222897 |Owmers Manuat 1
5 | ‘222945 (Warranty Card 1




Maruyama U.S., Inc.
3570 Shelby Lane
Denton, TX 76207
940-383-7400 voice
940-383-7466 fax

www.maruyama-us.com



